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Product Name Lithium ion battery Consignor HangZhou WeIHonglj__I(?Bergy technology co.,
e LT B T2 [ A B e Ak 39
o 24 WYL UM T 1 22 [X B Fe 4T 1
M dﬁlﬁ*% 823048P St No. 39, Datang Road, Jinnan Street, Lin’an
odel/Type Address City, Hangzhou, 311300, P. R. China
Lo HIETS UM B 7 Be IR R H A R 2 7]
Trade N HW Manuf HangZhou WeiHong energy technology co.,
rade Name anufacturer LTD
g WL A AT T W 22 X8 R A0 K % 39 5
FE a5 BO1#~B16# Hhk
S le N CO1#~C25# Add No. 39, Datang Road, Jinnan Street, Lin’an
ample No. ress City, Hangzhou, 311300, P. R. China
ﬁénﬁ':ﬂéﬂ;?: liﬁ- ’EEFﬁfE *ﬁﬂl@?ﬁﬁﬁ/ﬁﬁﬁiﬁ[ﬁé}a
S les Submitted by F HangZhou WeiHong energy technology co.,
ample source Manufacturer actory LTD
RIS - WL A8 BUIN T I 22 X 4 P A3 K% 2 39 5
PRI TR Huhk
Testing Kind Entrusted Test Address No. 39, Datang Road, Jinnan Street, _L|n an
City, Hangzhou, 311300, P. R. China
> H: ¢|'!| > EI“/—‘ E:
F B 2018-09-11 sz H 2018-09-11 ~ 2018-10-08
Accepted date Test date

M7 15 A E (TR i i i a5 SEu AR vE T )
‘\,[ i ST/SG/AC.10/11/Rev.6, 38.3
e b UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method Manual of Tests and Criteria

and criterion ST/SGI/AC.10/11/Rev.6, 38.3
TR T R AL SRS . kB, R, AMEAERE. BRE. . SEbECE
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,

Overcharge, Forced discharge.

LK, ZAEN TSSO T E R T s i g BT SCI AR T A )
ST/SG/AC.10/11/Rev.6, 38.3 Fr#EE K.

ML 8 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

% H #i(Issue date): 2018-10-08

il W& % g 4 r)ct(,( Dcsuvé
Compiler: Peter Young N e )
. " TR AN U 52 AR AT R 2 7]
WA e '(j] ,fp B Yuce. Juo Shenzhen ZRLK Testin
Checker: Bruce Luo 5 g
Technology Co., Ltd.
ke AT 2 4 a Py
Approver: Lahm Peng % UOLW:@/
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%5 No.: ZKS180900177
e R & UEBH General product information
FE 257 (Sample Type):
Fe Al A &
Rechargeable or not | Yes
¥t 2% Parameter of sample:
e e WUERE WUE e &
Nominal Voltage 3.7V Rated Capacity 2000mAh Rated Energy 7.4Wh
B o5
0 F R ﬁi@g%%% S~
Max. Charging 4.3V - _ 4000mA oI 400mA
Voltage Max. Charging Charging Current
Current
=) = roy
B 1L R SO FEHU I LT
Discharge Cut-off | 2.4V Dischar in 20000mA Charge Cut-off 20mA
Voltage ging Current
Current
R Prismatic R 55.031.0*18.0mm
Shape Size

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS180900177

o FE LR B bR AE 25 S - . =
| o | SRERRIIRRRRS g AL &iE
No. Name of test num%er of standard Test result Test conclusion | Remarks
BAE TR Ry di s seim
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 ikl T.1 Test | See Appendix 1 Passed
T.1
BAE TR Ry Ei s seim
5 RS FRAETM) UN Manual of Tests and Criteria | W% 2 Lk /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
A E T aftmiEimp @il LA
3 PR3 FRAETM) UN Manual of Tests and Criteria | W% 3 % /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X% T.3 Test | See Appendix 3 Passed
T.3
BAE TR RyiE @i sei
4 iy FRUETIEY UN Manual of Tests and Criteria | W.Ff% 4 fayee /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T.4
Sk BAE TR Ryis @i sei
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 k36 T.5 Test | See Appendix 5 Passed
T5
A E T aftmizimp @il LA
6 E7a FRAETM) UN Manual of Tests and Criteria | WLfH% 6 & /
Crush ST/SG/AC.10/11/Rev.6, 38.3 iR T.6 Test | See Appendix 6 Passed
T.6
BAE G Ryisimm @ sei
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 {4 T.7 Test | See Appendix 7 Passed
T.7
BAE T ek s @it seiim
8 il da:N FRAETM) UN Manual of Tests and Criteria | WLfi4% 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
DI 555 2% A

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  HREGRLE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS180900177

Mt & 1
Appendix 1
75 1 MR H 44 7% e AR
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
o . . G ] FR R
FERhS | BRSO %ii‘ljﬂ% jlfﬁﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)
HIXGEERH
BO1# 1 OYC Fully Charged 53.521 4.19 53.519 4.19 0.00 100.0 (0]
HIRGEERH
BO2# || \cruy orareea | 4306 4.19 54.302 4.19 0.01 100.0 o)
HIRGEETH
BO3# || Cveruy cnargea | 54675 4.19 54.672 4.19 0.01 100.0 0
HIRGEERH
BOA# || \cruy orareea | 34012 4.19 54.009 4.19 0.01 100.0 o)
50 RSEAEFEHL
BOS# | cve puly crarcea| 34676 4.19 54.675 4.19 0.00 100.0 o)
50 IRSEA T
BOB# | ooove puy crareea| 24085 4.19 54.083 4.19 0.00 100.0 o)
50 IRSEAFEHL
BOT#  |iocve ay orargea| 54239 4.19 54.236 4.19 0.01 100.0 o)
BO8# | SOUEERM | 54413 4.19 54.410 4.19 0.01 100.0 0

50 CYC Fully Charged

D=

o LtER; V-EERG DR R-BEE, FolOk; O-ittER. R, AL R, Tl
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 WS, 14 7
Page of




/A T4

%5 No.: ZKS180900177

o x® 2
Appendix 2
75 5 MR H 44 7% 1R
No. Name of Test Iltems Thermal test
R TT Before WG After =
. . . . i | TR
FERhS | BRSO %ii‘ljﬂ% jlfﬁﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)
HGEA TR
BO1# 1 OYC Fully Charged 53.519 4.19 53.513 4.16 0.01 99.3 O
HIRGEA TR
BO2# L &Y Fully Charsed 54.302 4.19 54.288 4.16 0.03 99.2 (o)
HIXGEERH
BO3# 1 Cve Fully Charged 54.672 4.19 54.658 4.16 0.03 99.2 (0]
HIRGEA TR
BO4# L CYC Fully Chared 54.009 4.19 53.996 4.16 0.02 99.2 (o)
50 RSEAFEH
BOS# | ove ooty orarged| 54675 4.19 54.668 4.16 0.01 99.2 (o)
50 RSEAFEH
BO6# |, e Zily charged 54.083 4.19 54.070 4.16 0.02 99.2 (o)
50 RSEAFEH
BO7# 50 OYC Fully Charged 54.236 4.19 54.228 4.16 0.01 99.2 (0]
BOS# | SOUEERM | 54419 4.19 54.399 4.16 0.02 99.2 0

50 CYC Fully Charged

D=

d L-ER; VAR, DR, R, FLRRAK; O-ToilitER. RHER. eRR. R Tk K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 e, 14 i
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%5 No.: ZKS180900177

M ® 3
Appendix 3
75 3 MR H 44 7% il
No. Name of Test Iltems Vibration
R TT Before WG After =
o . . G ] FR R
FERhS | BRSO %ii‘ljﬂ% jlfﬁﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi (V) m2 (9) Va (V)
HIXGEERH
BO1# 1 OYC Fully Charged 53.513 4.16 53.512 4.16 0.00 100.0 (0]
HIRGEERH
BO2# || \cruy orareea | 34288 4.16 54.288 4.16 0.00 100.0 o)
HIRGEETH
BO3# || Cveruy crargea | 54658 4.16 54.656 4.16 0.00 100.0 o)
HIRGEERH
BOA# || C\cruy orareea | 33996 4.16 53.994 4.16 0.00 100.0 o)
50 RSEAEFEHL
BOS# | cve puy crarcea| 34668 4.16 54.668 4.16 0.00 100.0 o)
50 IRSEA T
BOB# | srove puy crareea| 24070 4.16 54.069 4.16 0.00 100.0 o)
50 IRSEAFEHL
BOT#  |iocve aly orargea| 54228 4.16 54.227 4.16 0.00 100.0 o)
BO8# | SOUIEERM | 54399 4.16 54.399 4.16 0.00 100.0 0

50 CYC Fully Charged

D=

o LtER; V-EERG DR R-BEE, FolOk; O-ittER. R, AL R, Tl
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 W, 14T
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%5 No.: ZKS180900177
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Appendix 4
75 4 MR H 44 7% M
No. Name of Test Iltems Shock
R TT Before WG After =
o . . G ] FR R
FERhS | BRSO %ii‘ljﬂ% jlfﬁﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi(V) mz (9) Va (V)

HIXGEERH

BO1# 1 OYC Fully Charged 53.512 4.16 53.512 4.16 0.00 100.0 (0]
HIRGEERH

BO2# || \cruy orareea | 34288 4.16 54.288 4.16 0.00 100.0 o)
HIRGEETH

BO3# |, Cveruy crargea | 54656 4.16 54.656 4.16 0.00 100.0 o)
HIRGEERH

BOA# || L\ cruy orarcea | 53994 4.16 53.994 4.16 0.00 100.0 o)
50 RSEAEFEHL

BOS# | cve puy crarcea| 34668 4.16 54.668 4.16 0.00 100.0 o)
50 IRSEA T

BOB# | ooove puy crareea| 24069 4.16 54.069 4.16 0.00 100.0 o)
50 IRSEAFEHL

BOT#  |iove ay orargea| 54227 4.16 54.227 4.16 0.00 100.0 o)

BO8# | SOUIEERM | 54399 4.16 54.399 4.16 0.00 100.0 0

50 CYC Fully Charged

D=

d L-ER; V-HER, DR, R, FLRRAK; O-TilitER. RHFR. eRR. R oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 He T, 14 W
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%5 No.: ZKS180900177
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Appendix 5
¥ 5 MR H 44 7R AN
No. Name of Test Items External short circuit
\ v an FF: it 2 117 ¢ vy ek P2 . o
FER SIS R IRAS V. Extomnal Temparature IS I
Sample No. Sample status (C) Test result Remark
HIREERN
BO1# 1CYC FjuDIIy Charged 57.3 o /
LER/ Sk St
BO2# 1 CYC\FjuEI‘Iy Charged 57.3 0 /
R/ N
BO3# 1CYC IZTLJ':;Iy Charged 576 O /
HIXGEERH
BO4# 1 CYC\FuIIy Charged 56.9 o /
50 IXSEA TR HL
BOS# 50 CYC Fjlily Charged 572 O /
50 IRFEA T
BOG# 50 CYC I;ully Charged 56.9 o /
50 IXSEA TR HL
BO7# 50 CYC Fjlily Charged 57.8 O /
50 IRFEA T
BO8# 50 CYC I;ully Charged ST o /
NS

E DR R FLlk; O-EffE. EREZ. oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS180900177

i £ 6
Appendix 6
5 6 MR H 44 7R 5
No. Name of Test Items Crush
. . TR rits 2 T ¢ 1oy il 2 S .
=] =] = N S 2 N
e FEARES Max. External Temperature ik 2t B #VE
Sample No. Sample status (C) Test result Remark
TR 50% 7% &
CO1# 1 CYC 50% Capacity 271 o /
B X 50%F &
CO2# 1 cvc\so% Capacity 27.3 0 /
TR 50% 7% &
CO3# 1 CYC 50% Capacity 268 O /
B X 50%F &
Co4# 1 cvc\so% Capacity 27l o /
B K 50% %5 &
CO5# 1 cvc\so% Capacity 26.9 O /
NS
E: D-fiffk; P2k, O-LMk. Tk
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
TRF_UN38.3_Rev.6_01 10 0T, F14 51
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%5 No.: ZKS180900177

M £ 7
Appendix 7
FFs DRI H 44 55k IR TE
No. Name of Test Items Overcharge
B b G 5 FERIRES Mt R #E
Sample No. Sample status Test result Remark
ER/CEE Sl
BO9# 1CYC FjuDIIy Charged O /
EV/SEESE
BlO# 1 CYC\FjuEI‘Iy Charged O /
HIXTEAETEHE
Bll# 1CYC FjuDIIy Charged O /
HRGEAERE
812# 1 CYC\FuIIy Charged O /
50 IKFEFH
813# 50 CYC Fjlily Charged O /
50 R8T
Bla# 50 CYC I;ully Charged O /
50 KFEFEH
815# 50 CYC Fjlily Charged O /
50 R8T
816# 50 CYC I;ully Charged O /
T2 H
o DR FLEROK O-JEfilfR. kS K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6_01
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%5 No.: ZKS180900177
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Appendix 8

e 8 MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
cori i 0 :
cos i o :
c1o4  Bweme o :
c124  Bweme o :
c1as  Bweme o :
Cl7# 50 Sscﬁpﬁﬁfﬁfged © /
C19% o © /
C21# s Ssﬁﬁﬁfﬁﬁfged © :
cas Rl o :
cas Rl o :

o DR FelEk; O-TERA. TRk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6_01 #1277, #1471
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o B A
Sample photo
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9.

445 No.: ZKS180900177
FEEREM
Important Notice

AR5 T ZRLK F5 B TR
The test report is invalid without the official stamp of ZRLK.
REARRG = P F =, A 5B 7 1 5 ) AR
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TAAEN RN S i N4 TR
The test report is invalid without the signatures of Approver, Reviewer and Tester.
B LN SR BERE S S TERE, ORI FE TR S A RRE S DL IS S T AR IR, 5 DU AR I ER A AN A
FEARTAH R BT
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AR E IR

The test report is invalid if altered.

PRI R A A TG BTk E 2 B TUR A AR AR

Objection to the test report must be submitted to ZRLK within 15 days.

AR A IEAGFE it A 5T

The test report is valid for the tested samples only.

ARART IR 400 T S 00 B S 8 5 45 T3 A0 AN 2 e Ao ) RS gl A S I e WA ERL P 00 28 FH o

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

AR R SN B BES

The Chinese contents in this report are only for reference.

10. CNAS KM “Y¢” IH

“5%” item cannot be Accredited by CNAS.

R BT IR A IR AR A R 2 =]

Laboratory: Shenzhen ZRLK Testing Technology Co., Ltd.

Hiuhilk: BRI RS L X PG EETE PE N B AR DG A 20 5T 55 6-4

Address: No. 64, 20th Building of Guanwai, Liuxian Dong, Xili, Xili Street, Nanshan District, Shenzhen City
F 1 (Tel): +86-755-33019599

HE 4w iY (Post Code): 518055

Email: admin@zrlklab.com

Web: www.zrlklab.com

TRF_UN38.3_Rev.6_01 51450, JL14 7
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